Instructions and Parts Manual PM1900TX Dust Collector. Now with

Dimension: px
Commencer à balayer dès la page:

Download "Instructions and Parts Manual PM1900TX Dust Collector. Now with"

Transcription

1 Instructions and Parts Manual PM1900TX Dust Collector Now with PM1900TX with Filter Bag Kit ( K) PM1900TX with Canister Kit ( K) Powermatic 427 New Sanford Road LaVergne, TN Part No. M Ph.: Revision A4 02/2014 Copyright 2014 Powermatic

2 Warranty and Service Powermatic warrants every product it sells against manufacturers defects. If one of our tools needs service or repair, please contact Technical Service by calling , 8AM to 5PM CST, Monday through Friday. Warranty Period The general warranty lasts for the time period specified in the literature included with your product or on the official Powermatic branded website. Powermatic products carry a limited warranty which varies in duration based upon the product. (See chart below) Accessories carry a limited warranty of one year from the date of receipt. Consumable items are defined as expendable parts or accessories expected to become inoperable within a reasonable amount of use and are covered by a 90 day limited warranty against manufacturer s defects. Who is Covered This warranty covers only the initial purchaser of the product from the date of delivery. What is Covered This warranty covers any defects in workmanship or materials subject to the limitations stated below. This warranty does not cover failures due directly or indirectly to misuse, abuse, negligence or accidents, normal wear-and-tear, improper repair, alterations or lack of maintenance. Warranty Limitations Woodworking products with a Five Year Warranty that are used for commercial or industrial purposes default to a Two Year Warranty. Please contact Technical Service at for further clarification. How to Get Technical Support Please contact Technical Service by calling Please note that you will be asked to provide proof of initial purchase when calling. If a product requires further inspection, the Technical Service representative will explain and assist with any additional action needed. Powermatic has Authorized Service Centers located throughout the United States. For the name of an Authorized Service Center in your area call or use the Service Center Locator on the Powermatic website. More Information Powermatic is constantly adding new products. For complete, up-to-date product information, check with your local distributor or visit the Powermatic website. How State Law Applies This warranty gives you specific legal rights, subject to applicable state law. Limitations on This Warranty POWERMATIC LIMITS ALL IMPLIED WARRANTIES TO THE PERIOD OF THE LIMITED WARRANTY FOR EACH PRODUCT. EXCEPT AS STATED HEREIN, ANY IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS FOR A PARTICULAR PURPOSE ARE EXCLUDED. SOME STATES DO NOT ALLOW LIMITATIONS ON HOW LONG AN IMPLIED WARRANTY LASTS, SO THE ABOVE LIMITATION MAY NOT APPLY TO YOU. POWERMATIC SHALL IN NO EVENT BE LIABLE FOR DEATH, INJURIES TO PERSONS OR PROPERTY, OR FOR INCIDENTAL, CONTINGENT, SPECIAL, OR CONSEQUENTIAL DAMAGES ARISING FROM THE USE OF OUR PRODUCTS. SOME STATES DO NOT ALLOW THE EXCLUSION OR LIMITATION OF INCIDENTAL OR CONSEQUENTIAL DAMAGES, SO THE ABOVE LIMITATION OR EXCLUSION MAY NOT APPLY TO YOU. Powermatic sells through distributors only. The specifications listed in Powermatic printed materials and on the official Powermatic website are given as general information and are not binding. Powermatic reserves the right to effect at any time, without prior notice, those alterations to parts, fittings, and accessory equipment which they may deem necessary for any reason whatsoever. Product Listing with Warranty Period 90 Days Parts; Consumable items 1 Year Motors, Machine Accessories 2 Year Woodworking Machinery used for industrial or commercial purposes 5 Year Woodworking Machinery NOTE: Powermatic is a division of JPW Industries, Inc. References in this document to Powermatic also apply to JPW Industries, Inc., or any of its successors in interest to the Powermatic brand. 2

3 Table of Contents Warranty and Service... 2 Table of Contents... 3 Warning... 4 Introduction... 6 Specifications... 6 Unpacking... 7 Contents of Shipping Carton... 7 Base Machine Assembly... 8 Base and Base Extensions... 8 Casters... 8 Motor and Impeller Assembly... 8 Connector Tube and Switch Box... 8 Collector Housings... 8 Support Bars... 8 Handles... 9 Cone Installation... 9 Filter System... 9 Filter Bag System Assembly Canister System Assembly Electrical Connections Extension Cords Operating the Machine Setting the Timer (1-Phase Models) Connecting the Dust Collector to a Machine Maintenance Cleaning the Filter Bags Removing the Collector Bags Cleaning the Canister Filters Motor Replacement Parts Breakdown for PM1900TX Dust Collector (Base Machine) Parts List for PM1900TX Dust Collector (Base Machine) Parts List and Breakdown for PM1900TX Filter Bag System Breakdown for PM1900TX Canister Filter System Parts List for PM1900TX Canister Filter System Electrical Connections

4 Warning 1. Read and understand the entire owner s manual before attempting assembly or operation. 2. Read and understand the warnings posted on the machine and in this manual. Failure to comply with all of these warnings may cause serious injury. 3. Replace the warning labels if they become obscured or removed. 4. This dust collector is designed and intended for use by properly trained and experienced personnel only. If you are not familiar with the proper and safe operation of a dust collector, do not use until proper training and knowledge have been obtained. 5. Do not use this dust collector for other than its intended use. If used for other purposes, Powermatic disclaims any real or implied warranty and holds itself harmless from any injury that may result from that use. 6. Always wear approved safety glasses/face shields while using this dust collector. Everyday eyeglasses only have impact resistant lenses; they are not safety glasses. 7. Keep hair, loose clothing, fingers, and all parts of body away from opening and moving parts. 8. Wear ear protectors (plugs or muffs) during extended periods of operation. 9. Some dust created by power sanding, sawing, grinding, drilling and other construction activities contains chemicals known to cause cancer, birth defects or other reproductive harm. Some examples of these chemicals are: Lead from lead based paint. Crystalline silica from bricks, cement and other masonry products. Arsenic and chromium from chemically treated lumber. Your risk of exposure varies, depending on how often you do this type of work. To reduce your exposure to these chemicals, work in a well-ventilated area and work with approved safety equipment, such as face or dust masks that are specifically designed to filter out microscopic particles. 10. Do not operate this machine while tired or under the influence of drugs, alcohol or any medication. 11. Make certain the switch is in the OFF position before connecting the machine to the power supply. Turn off all controls before unplugging. 12. Make certain the machine is properly grounded. Connect to a properly grounded outlet only. 13. Make all machine adjustments or maintenance with the machine unplugged from the power source. 14. Remove adjusting keys and wrenches. Form a habit of checking to see that keys and adjusting wrenches are removed from the machine before turning it on. 15. Keep safety guards in place at all times when the machine is in use. If removed for maintenance purposes, use extreme caution and replace the guards immediately after maintenance is complete. 16. Check damaged parts. Before further use of the machine, a guard or other part that is damaged should be carefully checked to determine that it will operate properly and perform its intended function. Check for alignment of moving parts, binding of moving parts, breakage of parts, mounting and any other conditions that may affect its operation. A guard or other part that is damaged should be properly repaired or replaced. 17. Provide for adequate space surrounding work area and non-glare, overhead lighting. 18. Keep the floor around the machine clean and free of scrap material, oil and grease. 19. Keep visitors a safe distance from the work area. Keep children away. 4

5 20. Make your workshop child proof with padlocks, master switches or by removing starter keys. 21. Give your work undivided attention. Looking around, carrying on a conversation and horse-play are careless acts that can result in serious injury. 22. To reduce the risk of electric shock, do not use outdoors or on wet surfaces. 23. Do not use the dust collector for anything except wood dust. Materials such as liquids, metal shavings, metal dust, screws, glass, plastic or rock can cause sparks and/or damage when coming into contact with any part of the dust collector. 24. Do not pick up anything that is burning or smoking, such as cigarettes, matches or hot ashes. 25. Do not use to pick up flammable or combustible liquids such as gasoline or use in areas where they may be present. 26. Do not pull or carry by cord, use cord as a handle, close a door on cord, or pull cord around sharp edges or corners. Do not run dust collector over cord. Keep cord away from heated surfaces. 27. Do not use this dust collector with a damaged cord or plug. 28. Do not unplug by pulling on cord. To unplug, grasp the plug, not the cord. 29. Do not use without dust bag and/or filters in place. 30. Do not handle plug or machine with wet hands. 31. Do not put any objects into the openings. Do not use with any opening blocked; keep free of dust, lint, hair, and anything that may reduce air flow. 32. Do not operate without hose connected to the inlet. Hazardous moving parts inside. Unplug before removing inlet or inlet guard. 33. Use recommended accessories; improper accessories may be hazardous. 34. Maintain tools with care. Follow instructions for lubricating and changing accessories. 35. Turn off the machine and disconnect from power before cleaning. Use a brush or compressed air to remove chips or debris do not use your hands. 36. Do not leave the machine when it is plugged in. Unplug from outlet when not in use and before servicing. 37. Do not stand on the machine. Serious injury could occur if the machine tips over. Familiarize yourself with the following safety notices used in this manual: This means that if precautions are not heeded, it may result in minor injury and/or possible machine damage. even death. This means that if precautions are not heeded, it may result in serious injury or possibly - - SAVE THESE INSTRUCTIONS - - 5

6 Introduction This manual is provided by Powermatic covering the safe operation and maintenance procedures for a Powermatic Model PM1900TX Dust Collector. This manual contains instructions on installation, safety precautions, general operating procedures, maintenance instructions and parts breakdown. This machine has been designed and constructed to provide years of trouble free operation if used in accordance with instructions set forth in this manual. If there are any questions or comments, please contact your local supplier or Powermatic; or visit our web site: Specifications Model... PM1900TX Stock Numbers:... PM1900TX (Base Machine A), includes 3HP, 1PH Motor, Remote Control and Mag. Starter PM1900TX (Base Machine B), includes 3HP, 3PH Motor, 230V/460V, (Pre-wired 230V) PM1900TX (Base Machine A) with Filter Bag System K PM1900TX (Base Machine A) with Canister Filter System K PM1900TX (Base Machine B) with Filter Bag System K PM1900TX (Base Machine B) with Canister Filter System K Filter Bag System only B Canister Filter System only Blower Wheel Diameter... 14" Sound Rating at 3 feet db Inlet Port Diameter (in.)... three at 4 or one at 8 Air Flow at 8 Base Machine A and B (CFM) Velocity at 8 Base Machine A and B (FPM) Static Pressure (inch of water) Bags and Canister Diameter (in.) Filter Bag Length (in.) Filter Bag Efficiency... 96% of 30 micron particles Canister Length (in.) Canister Efficiency... 86% of 1 micron particles; 98% of 2 micron particles Collector Bag Capacity (cu. ft.) Remote Control Type (1PH unit only)... infrared Overall Dimensions with Filter Bag System (LxWxH)(in.) x 30 x 94 Overall Dimensions with Canister System (LxWxH)(in.) x 30 x 72 Motor (TEFC)... 3 HP, 1Ph 230V only... or 3 HP, 3Ph, 230V/460V, Pre-wired 230V Approximate Weight (net/shipping): PM1900TX with Filter Bag System (lbs.) /215 PM1900TX with Canister System (lbs.) /272 The above specifications were current at the time this manual was published, but because of our policy of continuous improvement, Powermatic reserves the right to change specifications at any time and without prior notice, without incurring obligations. 6

7 Unpacking Remove all contents from the shipping carton and check against the Contents of Shipping Carton below to verify that all items have been received. Report any damage to your distributor. Do not discard any shipping material until after the dust collector has been assembled and is running properly. You will also require either the Filter Bag System or Canister Filter System. These items are packaged separately and are not listed here. Contents of Shipping Carton Refer to Figure 3 to identify items K Z. K Base (1) L Base Extension (2) M Caster (4) N Motor/Impeller Assembly (1) O Inlet Guard (1) P Inlet Port w/ Cap (1) Q Lower Gasket (1) R Connector Tube (1) S Control Box (1) T Upper Gasket (2) U Left Housing (1) V Right Housing (1) W Support Bar (2) X Handle (2) Y Plate (2) Z Socket Head Cap Screw, M8x12 (4) -- Remote Control w/ batteries (single phase machine only) (not shown) -- Owner's Manual (not shown) -- Warranty Card (not shown) Main Hardware Bag contents (Figure 1): A M8 x 20 Hex Cap Screws (34)* B M6 x 12 Pan Head Flange Screws (8)* C 3/16 x 1/2 Pan Head Flange Screw (1)* D M8 Flat Washers (60)* E M10 Flat Washers (6)* F M8 Hex Nuts (30)* G M8 Lock Washers (4)* H 3/8" Hex Nuts (4) on casters J M10 Lock Washers (4) on casters Figure 1: Main Hardware Bag contents * A through G comprise PM1900-BMHP Base Machine Hardware Package Figure 2: Cone Assembly and Hardware CC through GG comprise DC1100-HP2 Cone Assembly Hardware Package Cone Assembly and Hardware (Figure 2): AA Support Bracket BB Cone CC M8 x 16 Hex Cap Screws (2) DD M8 Flat Washers (2) EE M8 Hex Nuts (2) FF M 6 x 12 Hex Cap Screws (8) GG M6 Hex Nuts (8) Tools Required for Assembly 13mm Wrenches or Sockets 14mm Wrench #2 Cross Point Screw Driver 6mm hex ( Allen ) wrench 7

8 Base Machine Assembly The dust collector must not be connected to the power source during assembly. All instructions on this page refer to Figure 3. Base and Base Extensions 1. Attach the base extensions (L) to the base (K) by inserting M8x20 hex head screws (A) through the mounting holes of the extension (L) and base (K). 2. Place M8 flat washers (D) and M8 lock washers (G) on the ends of the screws (A) and fasten with M8 hex nuts (F), using 13mm wrenches. Casters 1. The 3/8 hex nut (H) and M10 lock washer (J) are pre-assembled to each caster (M). For shipping purposes, the lock washer has been placed beneath the hex nut. Remove hex nut and lock washer from the caster shaft, re-install the hex nut, then install the lock washer above the hex nut, as shown. 2. Install the four casters (M) to the underside of the base (K) as follows: 3. Thread the caster shaft into the threaded hole on the underside of the base (K), turn until snug. Tighten the hex nut (H) against the base with a 14mm wrench. Motor and Impeller Assembly 1. Place the base with casters down on the ground. 2. Attach the motor and impeller assembly (N) to the base (K) using six M8x20 hex cap screws (A), and six M10 flat washers (E). Hand tighten only until all screws and washers are in place, then tighten all six screws with a 13mm wrench. 3. Attach the inlet guard (O) to impeller housing (N) using eight M6x12 pan head flange screws (B). 4. Press the inlet port (P) onto the inlet guard (O) until it snaps into place. Secure in place with 3/16 x 1/2 pan head flange screw (C). To reduce the risk of injury from moving parts, always keep inlet port (P) covered with the caps provided, if they are not connected to a hose. Connector Tube and Switch Box 1. Place the lower gasket (Q) on the impeller housing (N). Line up the rubber pegs on the gasket (face down) with the holes in the housing. 2. Place the connector tube (R) on the impeller housing (N), making sure that the holes of the mating flanges are aligned. Note: Refer to Figure 3 to make sure that the connector tube is facing the proper direction. 3. Insert an M8x20 hex cap screw (A), through the M8 washer (D) and flanges of the connector tube (R) and impeller housing (N). 4. Place another washer (D) and a hex nut (F) on the protruding end of the screw (A) and handtighten only. 5. Mount the control box (S) to the two holes at the front of the connector tube flange (R). 6. Repeat steps 3 and 4 for the remaining screw locations, hand tightening only. 7. Tighten all hex nuts with a 13mm wrench. Collector Housings Mount the right collector housing (V) as follows: 1. Place an upper gasket (T) between the collector housing (V) and connector tube (R). Line up the pegs on the gasket (T) with the holes in the housing (V). 2. Place the collector housing (V) on the connector tube (R). Make sure to properly orient the collector housing the internal baffle must slope downwards toward the center. 3. Insert a screw (A) through the washer (D), connector tube flange (R), and collector-housing flange (V). 4. Place another washer (D) and a hex nut (F) on the protruding end of the screw (A) and handtighten. 5. Repeat steps 1 through 4 for the seven remaining screw locations. 6. Tighten all screws and hex nuts with a 13mm wrench. 7. Repeat steps 1 through 6 for the left collector housing (U). Support Bars 1. Align the bottom slots of a support bar (W) with the holes in the base (K). Insert two screws (A) with two flat washers (D) and hand tighten only. Note: If you are using the Canister Filter System, proceed with steps 2 through 5 below. If you are using the Filter Bag System, leave the support bar (W) as is, for further assembly later, and proceed to Handles. 2. Align the top holes of the support bar (W) with the holes at the rear of the collector housing (V) and insert two screws (A) and two flat washers (D). 3. Place a washer (D) and a hex nut (F) on the protruding end of each screw (A) inside the collector housing, and hand-tighten only. 4. Adjust the lower part of the support bar (W) as needed using its slots, until it is straight. Then tighten all four screws on the support bar (W). 5. Repeat for the other support bar. 8

9 Handles 1. Remove the plate (Y) from the handle (X) by loosening the two socket head cap screws (Z) with a 6mm hex wrench. 2. Install handle (X) to the holes in the collector housing (U) by inserting the socket head cap screws through the handle, the collector housing, and into the plate on the opposite side. Tighten the screws. Note: Make sure the plate (Y) is oriented properly, as shown in the Detail in Figure 3: The protrusions on the plate should face away from the handle. 3. Install the other three handles in like manner. (Two handles for each housing.) Cone Installation Install the cone assembly as shown in Figure 3a. 1. Mount the cone support bracket (AA) to the housing with four M6x12 hex cap screws (FF) and tighten from beneath with four M6 hex nuts (GG). 2. Install the cone (BB) from beneath using the M8x16 hex cap screw (CC), M8 flat washer (DD) and M8 hex nut (EE). Filter System If your PM1900TX Dust Collection system includes filter bags, proceed to Filter Bag System Assembly on page 10. If your PM1900TX Dust Collection system includes the canister kit, proceed to Canister System Assembly on page 11. Figure 3: Assembly and part identification 9

10 Filter Bag System Assembly Note: If your dust collection system includes the canister kit, proceed to Canister System Assembly on page Insert a hanger bracket between support bar and collector housing (Figure 4). 2. Align holes and secure with two M8x20 hex cap screws and two M8 flat washers outside the housing, and two M8 flat washers and two M8 hex nuts inside the housing. Hand tighten only. 9. Thread the retainer strap (Figure 6) through the loops on the filter bag, and fasten it to the collector housing, as shown in Figure 7. Figure 5 Figure 4 3. Make any needed adjustments to the support bar, then tighten the two upper and two lower screws on the support bar with 13mm wrenches. 4. Insert the ring (Figure 5) of the collector bag into the bottom of the housing at an angle. Pull down on the collector bag to make sure it seats on the inner lip of the housing. 5. Position the plastic window in front so that you can easily see when collector bag is full. 6. Connect the upper hanger to the hanger support bar (Figure 6). 7. Slide the loop of the filter bag over the hook on the upper hanger and mount the hanger assembly onto the hanger bracket (Figure 4). Rotate the hanger so that the hook at the top points toward the front of the machine. 8. Unroll the retainer straps (Figure 6). CAUTION: Retainer straps are coiled under tension. Maintain a firm grip on each one while unrolling it. Figure 6 Figure 7 Retainer strap connection The retainer strap should be tight enough to provide a good seal. 10

11 Canister System Assembly (17mm wrench required) 1. Place the snap ring over the top of the plastic collector bag, and fold over the bag approximately three inches (Figure 8). Figure 9 Figure 8 2. Insert the snap ring of the collector bag into the bottom of the housing at an angle (Figure 9). 3. Pull down on the snap ring to make sure it seats on the inner lip of the housing. Note: Make sure the snap ring snaps into place in the housing, and also that the plastic bag hangs down approximately 3 inches so that there are no air leaks. 4. Remove the handle (Figure 10) from inside the canister filter. Mount the handle onto the canister filter with two M10 hex nuts (A), two M10 flat washers (B), and an M10 lock washer (C). Arrange these fasteners according to Figure 10. Tighten with a 17mm wrench. 5. Place the canister on top of the housing, and push down to ensure the canister is seated on the housing. 6. Insert and tighten the four knobs into the threaded holes on the canister (Figure 10). Figure 10 Note: The Powermatic label on the front of the canister should have a negligible effect upon air flow. However, if zero effect is desired, the label can always be peeled off. 11

12 Electrical Connections Electrical connections must be made by a qualified electrician in compliance with all relevant codes. This machine must be properly grounded to help prevent electrical shock and possible fatal injury. The PM1900TX is equipped with either a single phase, 230 volt only motor; or a three phase, 230/460V motor (pre-wired 230V). Keep in mind that a circuit being used by other machines (tools, lights, heaters, etc.) at the same time will add to the electrical load. Thus, it is recommended that the single phase machine be connected to a dedicated 40 amp circuit, with a 40 amp circuit breaker or fuse. It is recommended that the three phase machine be connected to a dedicated 20 amp circuit with a 20 amp circuit breaker or fuse. Local codes take precedence over recommendations. The three phase dust collector can be re-wired for 460V operation as follows: To convert from 230 to 460 volt operation: 1. Disconnect from power source; unplug! 2. Connect the motor leads as shown in the diagram inside the motor junction box; this diagram is also shown on page 20 of this manual. 3. Replace the plug on the power cord with an appropriate UL/CSA listed 460V plug. 4. When finished wiring, re-install junction box cover. Grounding Instructions This machine must be grounded. In the event of a malfunction or breakdown, grounding provides a path of least resistance for electric current to reduce the risk of electric shock. Improper connection of the equipmentgrounding conductor can result in a risk of electric shock. The conductor with insulation having an outer surface that is green with or without yellow stripes, is the equipmentgrounding conductor. If repair or replacement of the electric cord or plug is necessary, do not connect the equipment-grounding conductor to a live terminal. The hose or ductwork you use to connect the tool to the dust collector must also be grounded. Make sure the voltage of your power supply matches the specifications on the motor plate of the dust collector. Check with a qualified electrician or service personnel if the grounding instructions are not completely understood, or if in doubt as to whether the tool is properly grounded. Repair or replace a damaged or worn cord immediately. Extension Cords If an extension cord is needed, make sure the cord rating is suitable for the amperage listed on the machine s motor plate. An undersize cord will cause a drop in line voltage resulting in loss of power and overheating. Use the chart in Figure 11 as a general guide in choosing the correct size cord. If in doubt, use the next heavier gauge. The smaller the gauge number, the heavier the cord. Recommended Gauges (AWG) of Extension Cords Amps 25 feet Extension Cord Length * 50 feet 75 feet 100 feet 150 feet 200 feet < to NR 8 to NR NR 12 to NR NR 15 to NR NR NR 21 to NR NR NR NR NR *based on limiting the line voltage drop to 5V at 150% of the rated amperes. NR: Not Recommended. Figure 11 Operating the Machine 3 Phase models: Connect the dust collector to the power source, and use the industrial-style push-button switch to operate the machine. 1 Phase models: If power is flowing, a green indicator will light on the face of the control panel. To operate the machine, use the buttons on the control panel, or use the provided remote control. To start the dust collector, press the ON button. If the remote control is used, aim it at the control panel. The machine will remain running until the OFF button is pressed. The digital readout will always display 00 while running. The remote control operates on two AAA batteries. These will need replacing periodically. 12

13 NOTE: The infrared sensor on the dust collector has a 120 line-of-sight angle. See Figure 12. Outside of this angle, the remote control may not be effective. Figure 12 Setting the Timer (1-Phase Models) While the machine is running, press the TIME button to activate the timer. Each time the button is pressed and released, the run time is incremented on the digital display by one minute and can be set up to 99 minutes. If the TIME button is pressed and held, the time will scroll up to 99 minutes, then start again at 00. Release the button when the desired set time is reached. The dust collector will run for the amount of time displayed on the digital display. If you scroll past 99 and release the button at 10, for example, the machine will run for ten minutes, not 110 minutes. If the OFF button is pressed while machine is running with the timer engaged, the machine turns off and the timer is disengaged; i.e., when the machine is restarted, the timer must be reset. Connecting the Dust Collector to a Machine Use the proper type hose to connect the dust collector to the machine being operated. Dryer vent hose is not acceptable for this purpose. Contact your nearest Powermatic distributor for a full line of Dust Collector hoses and accessories. You can customize your installation and obtain maximum performance with dust hoods, hoses, clamps, fittings, and blast gates. Maintenance Never perform maintenance on this machine before turning it OFF and removing plug from power source. Failure to comply may cause serious injury! Cleaning the Filter Bags Wearing a particle mask or respirator for protection against fine dust particles during cleaning is highly recommended. During first use and after cleaning, the filter bags may allow some dust to escape. This is normal and will stop after a short period of time. Clean both the filter and collector bags frequently to keep the collector's performance at its optimum. To clean: 1. Disconnect machine from the power source. 2. Unhook the filter bag from the hanger. Shake the bag so that the majority of the dust falls into the collector bag. 3. Loosen the retaining strap, and remove the filter bag from the housing. 4. Turn the bag inside-out and clean. 5. Turn the bag outside-in and re-attach to the housing using the retainer strap to secure. Removing the Collector Bags 1. Disconnect machine from the power source. 2. Remove the collector bag by pushing the ring of the collector bag upwards and pulling the bag out at an angle. 3. Empty the contents into an appropriate container. 4. Turn the bag inside-out and clean. 5. Turn the bag outside-in and insert into the housing. Cleaning the Canister Filters Clean the canister filters frequently to keep the collector's performance at its optimum. To clean the filter, turn the handle a couple of rotations so the dust falls into the clear plastic bag. Properly discard the plastic bag. Motor Make frequent inspections of the motor fan and blow out (with low pressure air hose) or vacuum any accumulation of foreign material in order to maintain normal motor ventilation. 13

14 Replacement Parts Replacement Parts are listed on the following pages. To order parts or reach our service department, call , Monday through Friday (see our website for business hours, Having the Model Number and Serial Number of your machine available when you call will allow us to serve you quickly and accurately. Breakdown for PM1900TX Dust Collector (Base Machine) 14

Lavatory Faucet. Instruction Manual. Questions? 1-866-661-9606 customerservice@artikaworld.com

Lavatory Faucet. Instruction Manual. Questions? 1-866-661-9606 customerservice@artikaworld.com Lavatory Faucet Instruction Manual rev. 19-01-2015 Installation Manual You will need Adjustable Wrench Adjustable Pliers Plumber s Tape Hardware list (included) Allen Key Socket wrench tool Important Follow

Plus en détail

Trim Kit Installation Instruction

Trim Kit Installation Instruction Trim Kit Installation Instruction Instrucciones para la Instalación del Kit de Molduras Instructions pour l'installation du Kit d'encastrement m If any hardware or parts are damaged or missing, contact

Plus en détail

WARNING! LUMINAIRE INSTALLATION WARNING FOR DRY LOCATIONS WARNING: RISK OF FIRE OR ELECTRIC SHOCK WARNING: IMPORTANT:

WARNING! LUMINAIRE INSTALLATION WARNING FOR DRY LOCATIONS WARNING: RISK OF FIRE OR ELECTRIC SHOCK WARNING: IMPORTANT: LUMINAIRE INSTALLATION WARNING FOR DRY LOCATIONS WARNING! WARNING: RISK OF FIRE OR ELECTRIC SHOCK Installation of this luminaire requires a person familiar with the construction and operation of the luminaire

Plus en détail

B C D CAMIONETAS / CAMION / ESCALÓN PARA EL ESTRIBO / ETRIER DE MARCHE. Upper Slots: 2009-2012 Ram 1500 DS

B C D CAMIONETAS / CAMION / ESCALÓN PARA EL ESTRIBO / ETRIER DE MARCHE. Upper Slots: 2009-2012 Ram 1500 DS CAMIONETAS / CAMION / ESCALÓN PARA EL ESTRIBO / ETRIER DE MARCHE B C D A Upper Slots: Use for: 2009-2012 Ram 1500 DS Lower Slots: Use for: 2002-2008 Ram 1500 Ranuras Superiores: Para usarse en: E 2009-2012

Plus en détail

Assembly Instructions Stratton Premier Combo Plus Instructions Pour Assembler Collection Stratton Premier Combo Plus

Assembly Instructions Stratton Premier Combo Plus Instructions Pour Assembler Collection Stratton Premier Combo Plus W westwood design Assembly Instructions Stratton Premier Combo Plus Instructions Pour Assembler Collection Stratton Premier Combo Plus ! WARNING: FALL HAZARD TO PREVENT DEATH OR SERIOUS INJURY, ALWAYS

Plus en détail

WARNING. Terrace Bunk Bed Assembly Instructions

WARNING. Terrace Bunk Bed Assembly Instructions ! WARNING STRANGULATION HAZARD Never attach or hang items to any part of the bunk bed that are not designed for use with the bed; for example, but not limited to, hooks, belts and jump ropes. Do not place

Plus en détail

33 inch open & closed storage Rangement à espace fermé et ouvert de 33po (83.7cm) 33 pulgadas almacenaje abierto y cerra

33 inch open & closed storage Rangement à espace fermé et ouvert de 33po (83.7cm) 33 pulgadas almacenaje abierto y cerra 33 inch open & closed storage 33 pulgadas almacenaje abierto y cerra! o not throw away packaging materials until assembly is complete.! Assemble this item on a soft surface, such as cardboard or carpet,

Plus en détail

1135 Three-sided Trim Kit Use with Valor 1100 & 1150 Models only. Installation Instructions

1135 Three-sided Trim Kit Use with Valor 1100 & 1150 Models only. Installation Instructions H5 SERIES 1135 Three-sided Trim Kit Use with Valor 1100 & 1150 Models only Installation Instructions DANGER HOT GLASS WILL CAUSE BURNS. DO NOT TOUCH GLASS UNTIL COOLED. NEVER ALLOW CHILDREN TO TOUCH GLASS.

Plus en détail

FIVE PENDANT LIGHT LUMINAIRE À CINQ PENDANTS

FIVE PENDANT LIGHT LUMINAIRE À CINQ PENDANTS FIVE PENDANT LIGHT LUMINAIRE À CINQ PENDANTS Assembly Instructions IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY Instructions d assemblage IMPORTANT, CONSERVER POUR CONSULTATION FUTURE: LIRE ATTENTIVEMENT

Plus en détail

PREPARING FOR INSTALLATION PRÉPARATION À L INSTALLATION

PREPARING FOR INSTALLATION PRÉPARATION À L INSTALLATION UL_IndustrialWC_FRECAN 9//05 9:48 AM Page 4 PREPARING FOR INSTALLATION PRÉPARATION À L INSTALLATION Unpack and inspect fan carefully to be certain all contents are included. Turn off power at fuse box

Plus en détail

ASSEMBLY INSTRUCTIONS DIRECTIVES POUR L'ASSEMBLAGE ombre pendant lamp lampe suspendue à tons dégradés, chocolat

ASSEMBLY INSTRUCTIONS DIRECTIVES POUR L'ASSEMBLAGE ombre pendant lamp lampe suspendue à tons dégradés, chocolat ASSEMBLY INSTRUCTIONS DIRECTIVES POUR L'ASSEMBLAGE ombre pendant lamp lampe suspendue à tons dégradés, chocolat SKU 2728089 INSTRUCTIONAL MANUAL MANUEL D'INSTRUCTIONS 270/2707 COMPONENT LIST LISTE DES

Plus en détail

ASSEMBLY INSTRUCTIONS DIRECTIVES POUR L'ASSEMBLAGE luster chandelier lamp chandelier à trois branches en verre lustré

ASSEMBLY INSTRUCTIONS DIRECTIVES POUR L'ASSEMBLAGE luster chandelier lamp chandelier à trois branches en verre lustré ASSEMBLY INSTRUCTIONS DIRECTIVES POUR L'ASSEMBLAGE luster chandelier lamp chandelier à trois branches en verre lustré SKU 2711592 INSTRUCTIONAL MANUAL MANUEL D'INSTRUCTIONS 270/2707 COMPONENT LIST LISTE

Plus en détail

Warning: Failure to follow these warnings could result in property damage, or personal injury.

Warning: Failure to follow these warnings could result in property damage, or personal injury. Western Steel & Tube 1 Storage Locker Extended Storage Locker Storage Cabinet Assembly And Use Instructions Warning: Failure to follow these warnings could result in property damage, or personal injury.

Plus en détail

Mode dʼemploi User guide

Mode dʼemploi User guide Mode dʼemploi User guide Urban Connexion Kit for Microsoft Surface Référence Urban Factory ICR32UF Introduction: Vous venez d acheter un kit de connexion Urban Factory pour Microsoft Surface, et nous vous

Plus en détail

iadvertencia! AVERTISSEMENT WARNING! MV-CMT-MD2436 Flat Panel Ceiling Mount Kit 1 C37-36-60A-0001 www.mustangav.com info@mustangav.

iadvertencia! AVERTISSEMENT WARNING! MV-CMT-MD2436 Flat Panel Ceiling Mount Kit 1 C37-36-60A-0001 www.mustangav.com info@mustangav. MV-CMT-MD2436 Flat Panel Ceiling Mount Kit For wood, concrete and Unistrut installations www.mustangav.com info@mustangav.com Instruction Manual Manual de Instrucciones Manuel D instructions iadvertencia!

Plus en détail

Installation Guide. Ceramic Oval Handle Trim Kit

Installation Guide. Ceramic Oval Handle Trim Kit Installation Guide Ceramic Oval Handle Trim Kit K-251, K-253, K-258, K-260, K-262, K-264, K-273, K-274 M product numbers are for Mexico (i.e. K-12345M) Los números de productos seguidos de M corresponden

Plus en détail

Handle side member change on vertical P/O, installed Changement du coté de poignée, fenêtre d'urgence verticale installée WARNING / AVERTISSEMENT

Handle side member change on vertical P/O, installed Changement du coté de poignée, fenêtre d'urgence verticale installée WARNING / AVERTISSEMENT INDEPENDENT INSTRUCTION INSTRUCTION INDÉPENDANTE II 003 REV E Handle side member change on vertical P/O, installed Changement du coté de poignée, fenêtre d'urgence verticale installée WARNING / AVERTISSEMENT

Plus en détail

ASSEMBLY INSTRUCTIONS

ASSEMBLY INSTRUCTIONS WELLINGTON-48MB ASSEMBLY INSTRUCTIONS Before beginning, please check to ensure you have all the parts listed below. To acquire missing parts please visit www.everik.com/parts.html or call 1-866-604-6966.

Plus en détail

Pediatric Exam Table Installation

Pediatric Exam Table Installation Pediatric Exam Table Installation Applies to Models: 640 Language of origin: English Step 1: Remove table from skid. A) Remove three shipping bolts. B) Remove four foam shipping blocks from corners under

Plus en détail

CONNECTIONS CONNECTING A PC Connect the 15-pin D-SUB PC/VGA connector from your computer to the 15-pin D-SUB PC/VGA input on this unit using a monitor cable and an audio cable (not included) as shown.

Plus en détail

damage or accidents which arise due to non-observance of these instructions and the safety information herein.

damage or accidents which arise due to non-observance of these instructions and the safety information herein. FOLDABLE WORKBENCH Model: 513 DO NOT RETURN TO STORE. Please CALL 00-3-500 for parts and service. CALIFORNIA PROPOSITION 65 WARNING: You can create dust when you cut, sand, drill or grind materials such

Plus en détail

3M Small Particle Collection Vacuum 497AJW. User s Guide

3M Small Particle Collection Vacuum 497AJW. User s Guide 3M Small Particle Collection Vacuum 497AJW User s Guide Table of Contents Section Page Safety Instructions...3 Grounding Instructions...5 Specifications...7 To Operate...7 3M Small Particle Collection

Plus en détail

Instructions Mozilla Thunderbird Page 1

Instructions Mozilla Thunderbird Page 1 Instructions Mozilla Thunderbird Page 1 Instructions Mozilla Thunderbird Ce manuel est écrit pour les utilisateurs qui font déjà configurer un compte de courrier électronique dans Mozilla Thunderbird et

Plus en détail

Telephone ring amplifier and flasher User guide Indicateur d appel téléphonique Notice d utilisation T e l e p h o n e c a l l i n d i c a t o r

Telephone ring amplifier and flasher User guide Indicateur d appel téléphonique Notice d utilisation T e l e p h o n e c a l l i n d i c a t o r Telephone ring amplifier and flasher User guide Indicateur d appel téléphonique Notice d utilisation T e l e p h o n e c a l l i n d i c a t o r E/F DESCRIPTION Alarm mode switch Sélection du mode alarme

Plus en détail

Pole with Clamp/Grommet Attachment User s manual

Pole with Clamp/Grommet Attachment User s manual LLR8950/895/8965 Pole with Clamp/Grommet Attachment User s manual Grommet Type Table Thickness ¾"-¾" Hole dia. 3 Table Thickness ¾"-¾" Clamp Type Step : Unscrew hand-turn screw and separate hand-turn screw

Plus en détail

ENGLISH 4 FRANÇAIS 6 ESPAÑOL 8

ENGLISH 4 FRANÇAIS 6 ESPAÑOL 8 SY ENGLISH 4 FRANÇAIS 6 ESPAÑOL 8 ENGLISH How to lubricate the sewing machine Warning! Always switch off the machine and disconnect it from the power supply before lubricating the sewing machine. 1 Always

Plus en détail

GUIDE D INSTALLATION / INSTALLATION GUIDE

GUIDE D INSTALLATION / INSTALLATION GUIDE GUIDE D INSTALLATION / INSTALLATION GUIDE STORES / SHADES sur solariums modulaire / on modular solariums FRANÇAIS et ANGLAIS FRENCH and ENGLISH 1 INSTALLATION DES STORES PLISSÉS SUR LES SOLARIUMS MODULAIRES

Plus en détail

Quick Start Guide Guide de démarrage rapide

Quick Start Guide Guide de démarrage rapide Platinum App Bridge Kit Trousse de pont pour App Platinum MC Quick Start Guide Guide de démarrage rapide 1 Check kit contents. Vérifier le contenu de la trousse. A B E CA DB E C D A B E C D A B E C D C

Plus en détail

English. Français. Caution Heavy object. Can cause muscle strain or back injury. Use lifting aids and proper lifting techniques when moving.

English. Français. Caution Heavy object. Can cause muscle strain or back injury. Use lifting aids and proper lifting techniques when moving. English Equipment Alert When moving the table, you must adhere to the following instructions. NEVER: a) Push on base shrouds b) Use stirrups to lift table c) Lift table by upholstered top ALWAYS: a) Leave

Plus en détail

APPLIANCE ELECTRIC CONNECTION:

APPLIANCE ELECTRIC CONNECTION: Table 2 (model with gas oven and gas grill with single control, or gas oven and electric grill) Oven Natural G20 20 125-286 3 2580 Butane G30 30 85 218-3 2580 Propane G31 37 85 214-3 2580 Grill Natural

Plus en détail

8 IN 1 SOLAR PANEL HUB

8 IN 1 SOLAR PANEL HUB 8 IN 1 SOLAR PANEL HUB User s Manual Congratulations on your Coleman Products Purchase. This product is designed to the highest technical specifications and standards. It will supply years of maintenance

Plus en détail

FITTING INSTRUCTIONS FOR SFP0002BK FORK STUNT PEGS BMW S1000RR 2010-

FITTING INSTRUCTIONS FOR SFP0002BK FORK STUNT PEGS BMW S1000RR 2010- FITTING INSTRUCTIONS FOR SFP0002BK FORK STUNT PEGS BMW S1000RR 2010- THIS KIT CONTAINS THE ITEMS PICTURED AND LABELLED BELOW. DO NOT PROCEED UNTIL YOU ARE SURE ALL PARTS ARE PRESENT. Please note that the

Plus en détail

3M HEPA Vacuum 497AJK. User s Guide

3M HEPA Vacuum 497AJK. User s Guide 3M HEPA Vacuum 497AJK User s Guide Table of Contents Section Page Safety Instructions...3 Grounding Instructions...5 Specifications...7 To Operate...7 To Replace Filter...8 Parts List...9 Regulatory Statements...9

Plus en détail

2 players Ages 8+ Note: Please keep these instructions for future reference. WARNING. CHOKING HAZARD. Small parts. Not for children under 3 years.

2 players Ages 8+ Note: Please keep these instructions for future reference. WARNING. CHOKING HAZARD. Small parts. Not for children under 3 years. Linja Game Rules 2 players Ages 8+ Published under license from FoxMind Games NV, by: FoxMind Games BV Stadhouderskade 125hs Amsterdam, The Netherlands Distribution in North America: FoxMind USA 2710 Thomes

Plus en détail

811169 & 811211 NOTICE D UTILISATION FONCTION LAMPE ET AUDIO

811169 & 811211 NOTICE D UTILISATION FONCTION LAMPE ET AUDIO 811169 & 811211 NOTICE D UTILISATION FONCTION LAMPE ET AUDIO Avant toute utilisation ouvrir la trappe à piles en prenant soin d enlever la vis, mettre 4 piles Alkaline de type AA LR06 (non incluses), en

Plus en détail

Sawyer Leaning Desk / Bureau Incliné / Escritorio Inclinado

Sawyer Leaning Desk / Bureau Incliné / Escritorio Inclinado Sawyer Leaning Desk / Bureau Incliné / Escritorio Inclinado English This page lists the contents included in the box. Please take time to identify the hardware as well as the individual components of the

Plus en détail

OWNER S MANUAL MANUEL DU PROPRIÉTAIRE LAUNDRY TUB CUVE DE LAVAGE. IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY Instructions d assemblage

OWNER S MANUAL MANUEL DU PROPRIÉTAIRE LAUNDRY TUB CUVE DE LAVAGE. IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY Instructions d assemblage LAUNDRY TUB CUVE DE LAVAGE OWNER S MANUAL For all laundry tubs MANUEL DU PROPRIÉTAIRE Pour tous les cuves de lavage *Accessories not Included / Accessoires non compris Assembly Instructions IMPORTANT,

Plus en détail

Ultrasonic Distance Meter

Ultrasonic Distance Meter 8006082 manual 10/16/09 8:58 AM Page 1 Ultrasonic Distance Meter 8006082 Owner s Manual 8006082 manual 10/16/09 8:58 AM Page 2 Specifications Power source: 9 volt battery Unit of measurement: Feet or meters

Plus en détail

Quick start guide. www.philips.com/support HTL1170B

Quick start guide. www.philips.com/support HTL1170B For product support, visit Para obtener asistencia técnica, visite Pour en savoir plus sur l assistance sur les produits, visitez le site www.philips.com/support HTL1170B Quick start guide P&F USA, Inc.

Plus en détail

Tile Redi Installation & Tiling Guide WonderFall Trench Tileable Grate Assembly

Tile Redi Installation & Tiling Guide WonderFall Trench Tileable Grate Assembly Tile Redi Installation & Tiling Guide WonderFall Trench Tileable Grate Assembly I. COMPONENTS: (See Fig. 1) 1. Tileable Drain Grate (x 1) 2. Rubber Bumpers (x 4) 3. Drain Strainer (x 1) 4. Trench Recess

Plus en détail

MAXI SPEED-ROLL Course à boules

MAXI SPEED-ROLL Course à boules Course à boules Notice de montage 1. Posez le jeu à plat sur une table. 2. A l aide de la clé de service, dévissez les vis qui maintiennent la plaque de plexiglas et déposez la. 3. Dévissez les 4 vis fixant

Plus en détail

INSTALLATION INSTRUCTIONS for Ice Maker Drain Pump

INSTALLATION INSTRUCTIONS for Ice Maker Drain Pump INSTALLATION INSTRUCTIONS for Ice Maker Drain Pump wwarning Electrical Shock Hazard Disconnect power before servicing. Replace all panels before operating. Failure to do so can result in death or electrical

Plus en détail

4600-5600 J. Nexera Distribution 1-877-629-9022 1-450-629-4366. assembly instructions consignes d assemblage instrucciones de ensamblaje

4600-5600 J. Nexera Distribution 1-877-629-9022 1-450-629-4366. assembly instructions consignes d assemblage instrucciones de ensamblaje assembly instructions consignes d assemblage instrucciones de ensamblaje English MFI Furniture makes every effort to ensure the highest level of quality control at every point of production. Rarely a negligible

Plus en détail

BLOC DE SECURITE FAIL SAFE SECURITY BLOCK EBT 1/230 BRANCHEMENT ET MISE EN SERVICE INSTALLATION AND STARTING USE

BLOC DE SECURITE FAIL SAFE SECURITY BLOCK EBT 1/230 BRANCHEMENT ET MISE EN SERVICE INSTALLATION AND STARTING USE BLOC DE SECURITE FAIL SAFE SECURITY BLOCK EBT 1/230 BRANCHEMENT ET MISE EN SERVICE INSTALLATION AND STARTING USE MADE IN FRANCE 1 1. RACCORDEMENT DE L EBT.1/230 Ouvrir le capot. 1.1 Raccordement alimentation

Plus en détail

RMS-SWM02 Wall Mount Installation Guide. Rosewill Technical Support information 1-800-575-9885 Monday - Friday 8AM - 5PM PST techsupport@rosewill.

RMS-SWM02 Wall Mount Installation Guide. Rosewill Technical Support information 1-800-575-9885 Monday - Friday 8AM - 5PM PST techsupport@rosewill. RMS-SWM02 Wall Mount Installation Guide Rosewill Technical Support information 1-800-575-9885 Monday - Friday 8AM - 5PM PST techsupport@rosewill.com RMS-SWM02 Wall Mount Installation Guide Index ENGLISH

Plus en détail

KING WASHINGTON RETROFIT DECORATIVE LED RETROFIT LUMINAIRE Includes: XRAAD Series

KING WASHINGTON RETROFIT DECORATIVE LED RETROFIT LUMINAIRE Includes: XRAAD Series KING WASHINGTON RETROFIT DECORATIVE LED RETROFIT LUMINAIRE Includes: XRAAD Series IMPORTANT SAFEGUARDS When using electrical equipment, basic safety precautions should always be followed including the

Plus en détail

Plumbing Information - Information au plombier

Plumbing Information - Information au plombier Plumbing Information - Information au plombier Bilingual Service Sheet / Fiche de Maintenance Bilingue R@CK'N ROLL & R@CK-TO-BUILD January 2009 REFERENCE 86 X1 13FB 00 The following copyright notice protects

Plus en détail

Paxton. ins-20605. Net2 desktop reader USB

Paxton. ins-20605. Net2 desktop reader USB Paxton ins-20605 Net2 desktop reader USB 1 3 2 4 1 2 Desktop Reader The desktop reader is designed to sit next to the PC. It is used for adding tokens to a Net2 system and also for identifying lost cards.

Plus en détail

Sandra Flür-Baumberger. Informations importantes sur les systèmes ADVIA Centaur et ADVIA Centaur XP. Chère cliente, cher client

Sandra Flür-Baumberger. Informations importantes sur les systèmes ADVIA Centaur et ADVIA Centaur XP. Chère cliente, cher client Siemens Medical Solutions Diagnostics AG Freilagerstrasse 38, CH-8047 Zurich Nom Département Sandra Flür-Baumberger Recommandée Téléphone +41 (0)585 581 156 Téléfax +41 (0)585 581 161 Mobile Email sandra.fluer-baumberger@siemens.com

Plus en détail

Instructions UTILITY VANITY LAVABO UTILITAIRE ILLUSTRÉES ÉTAPE PAR ÉTAPE STEP-BY-STEP ILLUSTRATED

Instructions UTILITY VANITY LAVABO UTILITAIRE ILLUSTRÉES ÉTAPE PAR ÉTAPE STEP-BY-STEP ILLUSTRATED page 1/7 HARDWARE & PARTS LIST / LISTE DE QUINCAILLERIE ET PIÈCES A B C E F G D H A. FACE FRAME / CADRE EN FAÇADE (1) B. RIGHT SIDE PANEL / PANNEAU LATÉRAL DROIT (1) C. LEFT SIDE PANEL / PANNEAU LATÉRAL

Plus en détail

GIGABIT PCI DESKTOP ADAPTER DGE-530T. Quick Installation Guide+ Guide d installation+

GIGABIT PCI DESKTOP ADAPTER DGE-530T. Quick Installation Guide+ Guide d installation+ GIGABIT PCI DESKTOP ADAPTER Quick Installation Guide+ Guide d installation+ Check Your Package Contents Quick Installation Guide Gigabit Ethernet PCI Adapter CD with Manual and Drivers DO NOT insert the

Plus en détail

NITROKIT. Nitrogen Pressure Leak Check Kit. Installation & Operation Manual

NITROKIT. Nitrogen Pressure Leak Check Kit. Installation & Operation Manual NITROKIT Nitrogen Pressure Leak Check Kit Installation & Operation Manual NITROKIT - Nitrogen Pressure Leak Check Kit Congratulations on your purchase of the CPS model NITROKIT automotive Air Conditioning

Plus en détail

Operating instructions / Instructions d'utilisation

Operating instructions / Instructions d'utilisation Operating instructions / Instructions d'utilisation IntensiveClear Bypass Cartridge / Cartouche de dérivation To prevent misuse read these instructions before installation or use. en, fr - US, CA Afin

Plus en détail

MS10A ENCEINTE PROFESSIONNELLE AMPLIFIEE - MODE D EMPLOI PROFESSIONAL POWER AMPLIFIED SPEAKER - OWNER MANUAL MIC 1 LEVEL MIN LINE IN LEVEL LINE OUT

MS10A ENCEINTE PROFESSIONNELLE AMPLIFIEE - MODE D EMPLOI PROFESSIONAL POWER AMPLIFIED SPEAKER - OWNER MANUAL MIC 1 LEVEL MIN LINE IN LEVEL LINE OUT MS10A ENCEINTE PROFESSIONNELLE AMPLIFIEE - MODE D EMPLOI PROFESSIONAL POWER AMPLIFIED SPEAKER - OWNER MANUAL 1 2 MIC 1 LINE IN LEVEL MIN MAX LEVEL 13 11 12 10 MIN MAX 3 LINE OUT MASTER -12 db +12 db 9

Plus en détail

Refer to YAKIMA Control Tower instructions for important warning and load limitations, and YAKIMA s limited warranty.

Refer to YAKIMA Control Tower instructions for important warning and load limitations, and YAKIMA s limited warranty. Refer to YAKIMA Control Tower instructions for important warning and load limitations, and YAKIMA s limited warranty. You may need to remove your vehicle s factory crossbars and slats. Check to see if

Plus en détail

R.V. Table Mounting Instructions

R.V. Table Mounting Instructions PTSS165 ACCESSORY MOUNTING INSTRUCTIONS Use these instructions in conjunction with your main manual to properly assemble your gas grill. Refer to the main manual for safety, operating, cleaning and maintenance

Plus en détail

Instructions for Completing Allergan s NATRELLE TM Silicone-Filled Breast Implant Device Registration Form

Instructions for Completing Allergan s NATRELLE TM Silicone-Filled Breast Implant Device Registration Form Instructions for Completing Allergan s NATRELLE TM Silicone-Filled Breast Implant Device Registration Form Please read the instructions below and complete ONE of the attached forms in either English or

Plus en détail

Folio Case User s Guide

Folio Case User s Guide Fujitsu America, Inc. Folio Case User s Guide I N S T R U C T I O N S This Folio Case is a stylish, lightweight case for protecting your Tablet PC. Elastic Strap Pen Holder Card Holders/ Easel Stops Figure

Plus en détail

Notice Technique / Technical Manual

Notice Technique / Technical Manual Contrôle d accès Access control Encodeur USB Mifare ENCOD-USB-AI Notice Technique / Technical Manual SOMMAIRE p.2/10 Sommaire Remerciements... 3 Informations et recommandations... 4 Caractéristiques techniques...

Plus en détail

CAUTION ATTENTION: CAUTION: WARNING ENGLISH ENGLISH

CAUTION ATTENTION: CAUTION: WARNING ENGLISH ENGLISH UTRUSTA ENGLISH ATTENTION: CAUTION: Injury to persons and damage to the lamp and/or the mounting surface may result if the lamp is pulled from the surface. To reduce the likelihood of such injury or damage,

Plus en détail

IMPORTANT! À CONSERVER POUR UNE UTILISATION ULTÉRIEURE LIRE SOIGNEUSEMENT IMPORTANT - KEEP FOR FUTURE REFERENCE - READ CAREFULLY WARNING MISE EN GARDE

IMPORTANT! À CONSERVER POUR UNE UTILISATION ULTÉRIEURE LIRE SOIGNEUSEMENT IMPORTANT - KEEP FOR FUTURE REFERENCE - READ CAREFULLY WARNING MISE EN GARDE PATRULL FAST ENGLISH IMPORTANT - KEEP FOR FUTURE REFERENCE - READ CAREFULLY This safety barrier is designed for doorways and stair openings from: 69 cm (27 1/8") to 106.5 cm (41 7/8") when mounted inside

Plus en détail

Glow Backyard Darts. Please keep this instruction manual for future reference

Glow Backyard Darts. Please keep this instruction manual for future reference Item# 35-7159 Glow Backyard Darts Please keep this instruction manual for future reference If you have any problems with your new product, please contact Triumph Sports USA at 1-866-815-4173, or e-mail

Plus en détail

quick setup Opening & closing the keyboard Connecting the keyboard To open the keyboard, slide the open switch in the direction of the white arrow.

quick setup Opening & closing the keyboard Connecting the keyboard To open the keyboard, slide the open switch in the direction of the white arrow. Matias Folding Keyboard for PC US Layout (FK05) quick setup Opening & closing the keyboard To open the keyboard, slide the open switch in the direction of the white arrow. To close the keyboard, fold and

Plus en détail

Fabricant. 2 terminals

Fabricant. 2 terminals Specifications Fabricant Nominal torque (Nm) 65 Minimal torque (Nm) 0,63 Coil resistance - 20 C (ohms) 20 Rated current DC (A) 1 Rotor inertia (kg.m 2 ) 2.10-3 Weight (kg) 7,20 Heat dissipation continuous

Plus en détail

Assembly Instructions Cypress Point Armoire Instructions Pour Assembler Collection Cypress Point - Armoire

Assembly Instructions Cypress Point Armoire Instructions Pour Assembler Collection Cypress Point - Armoire W westwood design Assembly Instructions Cypress Point Armoire Instructions Pour Assembler Collection Cypress Point - Armoire Congratulations on your purchase of a Westwood product. We take great pride

Plus en détail

Contrôle d'accès Access control. Notice technique / Technical Manual

Contrôle d'accès Access control. Notice technique / Technical Manual p.1/18 Contrôle d'accès Access control INFX V2-AI Notice technique / Technical Manual p.2/18 Sommaire / Contents Remerciements... 3 Informations et recommandations... 4 Caractéristiques techniques... 5

Plus en détail

LITTLE SLOANE BOOKCASE WITH BINS/BIBLIOTHÈQUE AVEC DES COFFRES

LITTLE SLOANE BOOKCASE WITH BINS/BIBLIOTHÈQUE AVEC DES COFFRES ENGLISH This page lists the contents included in the box. Please take time to identify the hardware as well as the individual components of the product. As you unpack and prepare for assembly, place the

Plus en détail

MOUNTING HARDWARE MATÉRIEL DE MONTAGE

MOUNTING HARDWARE MATÉRIEL DE MONTAGE ENGLISH This page lists the contents included in the box. Please take time to identify the hardware as well as the individual components of the product. As you unpack and prepare for assembly, place the

Plus en détail

WINTER BOAT STORAGE SYSTEM SYSTÈME DE REMISAGE HIVERNAL POUR BATEAU

WINTER BOAT STORAGE SYSTEM SYSTÈME DE REMISAGE HIVERNAL POUR BATEAU MANUAL / MANUEL VIDEO WINTER BOAT STORAGE SYSTEM SYSTÈME DE REMISAGE HIVERNAL POUR BATEAU ASSEMBLY INSTRUCTIONS GUIDE D ASSEMBLAGE NAVIGLOO 14-18½ ft/pi FISHING BOAT! RUNABOUT! PONTOON BOAT! SAILBOAT (SAILBOAT

Plus en détail

Adjustable Bed headboard bracket installation

Adjustable Bed headboard bracket installation Adjustable Bed headboard bracket installation bed types A and b are equipped with one of the following headboard bracket sizes: figure 1 twin size queen size bed type b is equipped with a channel connector:

Plus en détail

C D. 4 fixation de la gâche fixe Fixer la gâche fixe à l aide des 3 vis fournies (E) en respectant la hauteur notée dans le gabarit.

C D. 4 fixation de la gâche fixe Fixer la gâche fixe à l aide des 3 vis fournies (E) en respectant la hauteur notée dans le gabarit. 4 2 3 3 2 4 B 2 mm 2 mm 2 2 A Fig/Abb. E C D Fig/Abb 2 F E Fig/Abb 3 Fig/Abb 4 F caracteristiques Serrure électrique ouverture à droite. Déclenchement par impulsion électrique ou badges de proximité. Fonctionne

Plus en détail

Nexera Distribution 1-877-629-9022 1-450-629-4366 A E X B. assembly instructions consignes d assemblage instrucciones de ensamblaje.

Nexera Distribution 1-877-629-9022 1-450-629-4366 A E X B. assembly instructions consignes d assemblage instrucciones de ensamblaje. assembly instructions consignes d assemblage instrucciones de ensamblaje nglish Nexera makes every effort to ensure the highest level of quality control at every step of production. Rarely a negligible

Plus en détail

Sécurité relative aux sièges auto et aux rehausseurs

Sécurité relative aux sièges auto et aux rehausseurs Sécurité relative aux sièges auto et aux rehausseurs Safety with Car Seats and Booster Seats Car crashes are the main cause of accidental death and serious injury of children. Correctly using a car or

Plus en détail

Nexera Distribution. assembly instructions consignes d assemblage instrucciones de ensamblaje 1-877-629-9022 1-450-629-4366.

Nexera Distribution. assembly instructions consignes d assemblage instrucciones de ensamblaje 1-877-629-9022 1-450-629-4366. assembly instructions consignes d assemblage instrucciones de ensamblaje nglish Nexera makes every effort to ensure the highest level of quality control at every step of production. Rarely a negligible

Plus en détail

Thank you for choosing the Mobile Broadband USB Stick. With your USB Stick, you can access a wireless network at high speed.

Thank you for choosing the Mobile Broadband USB Stick. With your USB Stick, you can access a wireless network at high speed. Thank you for choosing the Mobile Broadband USB Stick. With your USB Stick, you can access a wireless network at high speed. Note: This manual describes the appearance of the USB Stick, as well as the

Plus en détail

AGITATEUR ROTATIF ITMA ITMA - CARD TEST ROTATOR

AGITATEUR ROTATIF ITMA ITMA - CARD TEST ROTATOR APPLIED TECHNOLOGY AND PRODUCTION Tel: +32 3 24 76 351 Fax: +32 3 24 76 373 E-mail: production@itg.be AGITATEUR ROTATIF ITMA ITMA - CARD TEST ROTATOR English: page 2-4 Français: page 5-7 Release: PDT_BR_0011_2.1.doc

Plus en détail

Guide d'installation rapide TFM-560X YO.13

Guide d'installation rapide TFM-560X YO.13 Guide d'installation rapide TFM-560X YO.13 Table of Contents Français 1 1. Avant de commencer 1 2. Procéder à l'installation 2 Troubleshooting 6 Version 06.08.2011 16. Select Install the software automatically

Plus en détail

INFORMATION BULLETIN 04-28

INFORMATION BULLETIN 04-28 IB 04-28 Date: AUGUST 24 TH, 2004 INFORMATION BULLETIN 04-28 To: Model: Subject: LABRIE END USERS EXPERT 2000 SIDE LOADER STANDARD VERSION PREVENTIVE MAINTENANCE FOR THE FLOOR AND WALLS OF THE SLOPE AND

Plus en détail

14 31.8 mm H. 6.20. Cal 9012-9013 SYNCHRONIZED ANADIGIT CASING GUIDE 9012A (9012/7000) 9012A (9012/7000) 9013A (9013/7000) 9013A (9013/7000)

14 31.8 mm H. 6.20. Cal 9012-9013 SYNCHRONIZED ANADIGIT CASING GUIDE 9012A (9012/7000) 9012A (9012/7000) 9013A (9013/7000) 9013A (9013/7000) CASING GUIDE Cal 9012-9013 9012A (9012/7000) 9013A (9013/7000) 14 31.8 mm H. 6.20 SYNCHRONIZED ANADIGIT Voyager 1/100 Sec. Chrono Date Day Date Alarm EL Back Light End Of Life 9012A (9012/7000) Dual Time

Plus en détail

WILSON & FISHER BAYVIEW 40 INCH SQUARE PRINTED GLASS TOP TABLE

WILSON & FISHER BAYVIEW 40 INCH SQUARE PRINTED GLASS TOP TABLE WILSON & FISHER AYVIEW 40 INCH SQUARE PRINTED GLASS TOP TALE 1 GLASS TALE TOP 4 LEG FRAME 1 LEG SUPPORT M6 20 M6 15 4 8 12 ALLEN HEAD SCREW ALLEN HEAD SCREW SCREW CAPS 12 WASHERS 1 ALLEN WRENCH STEP 1

Plus en détail

The term IC before the radio certification number only signifies that Industry Canada technical specifications were met.

The term IC before the radio certification number only signifies that Industry Canada technical specifications were met. ENGLISH THE ALUMINUM CASING OF YOUR SIGNAL BOOSTER!! WILL ADJUST TO THE TEMPERATURE OF ITS ENVIRONMENT, BUT IS DESIGNED TO PROTECT THE SIGNAL BOOSTER TECHNOLOGY. FOR EXAMPLE, IN THE SUMMER, THE SIGNAL

Plus en détail

MS15A ENCEINTE PROFESSIONNELLE AMPLIFIEE - MODE D EMPLOI PROFESSIONAL POWER AMPLIFIED SPEAKER - OWNER MANUAL MIN MIC 1 LEVEL LINE IN LEVEL LINE OUT

MS15A ENCEINTE PROFESSIONNELLE AMPLIFIEE - MODE D EMPLOI PROFESSIONAL POWER AMPLIFIED SPEAKER - OWNER MANUAL MIN MIC 1 LEVEL LINE IN LEVEL LINE OUT MS15A ENCEINTE PROFESSIONNELLE AMPLIFIEE - MODE D EMPLOI PROFESSIONAL POWER AMPLIFIED SPEAKER - OWNER MANUAL 1 2 MIC 1 LINE IN 15 13 14 12 MIN MAX 3 LINE OUT 11 4 TREBLE 10-12 +12 BASS 9 5-12 +12 CLIP

Plus en détail

NOTICE D UTILISATION Option USB 2-Ports USB FRANCAIS

NOTICE D UTILISATION Option USB 2-Ports USB FRANCAIS NOTICE D UTILISATION Option USB 2-Ports USB FRANCAIS Introduction Ce supplément vous informe de l utilisation de la fonction USB qui a été installée sur votre table de mixage. Disponible avec 2 ports USB

Plus en détail

Bluetooth Keyboard User s Guide

Bluetooth Keyboard User s Guide Fujitsu America, Inc. Bluetooth Keyboard User s Guide I N S T R U C T I O N S This Bluetooth keyboard is designed to allow you to interface with your Fujitsu mobile computer wirelessly and seamlessly.

Plus en détail

Solution d hébergement de "SWIFTAlliance ENTRY R7" Politique de Sauvegarde et de Restauration

Solution d hébergement de SWIFTAlliance ENTRY R7 Politique de Sauvegarde et de Restauration Solution d hébergement de "SWIFTAlliance ENTRY R7" Politique de Sauvegarde et de Restauration Avril 2012 I- Introduction Le présent document présente la politique de sauvegarde et de restauration à adopter

Plus en détail

Quick Installation Guide TEW-AO12O

Quick Installation Guide TEW-AO12O Quick Installation Guide TEW-AO12O Table of of Contents Contents Français... 1 1. Avant de commencer... 1 2. Installation du matériel... 2 3. Montage... 4 Troubleshooting... 6 Version 10.04.2007 1. Avant

Plus en détail

RV SEWER ELBOW 4-IN-1 EASYSLIP 8615874

RV SEWER ELBOW 4-IN-1 EASYSLIP 8615874 RV SEWER ELBOW 4-IN-1 EASYSLIP 8615874 RV Sewer Elbow & 4-in-1 Adapter Spin-Lock Technology. No clamps or tools needed. "Spin-Lock Rings. Built-in rings rotate to hold hose securely and reverse easily

Plus en détail

Multi Beam antenna informations and assembly instructions. Notice d utilisation et de pointage antenne multi - satellites. Informations Importantes

Multi Beam antenna informations and assembly instructions. Notice d utilisation et de pointage antenne multi - satellites. Informations Importantes Notice d utilisation et de pointage antenne multi - satellites Multi Beam antenna informations and assembly instructions Informations Importantes Cette antenne permet de recevoir jusqu à 8 satellites de

Plus en détail

SAFETY RECALL. WARNING: Do not operate or permit anyone to operate an affected ATV.

SAFETY RECALL. WARNING: Do not operate or permit anyone to operate an affected ATV. Date: December 26, 2001 Service Bulletin: 2002-2-11 Product Line: ATV 2002 - Various Models Subject: Brake Pressure Switch Part Number: 0402-901 SAFETY RECALL What is the reason for this notice? In cooperation

Plus en détail

SUBARU OF AMERICA INSTALLATION INSTRUCTIONS KIT CONTENTS: A. TOOLS REQUIRED: MEANING OF CHARACTERS: PART NUMBER: E751SVA000

SUBARU OF AMERICA INSTALLATION INSTRUCTIONS KIT CONTENTS: A. TOOLS REQUIRED: MEANING OF CHARACTERS: PART NUMBER: E751SVA000 INSTALLATION INSTRUCTIONS KIT CONTENTS: A. PART NUMBER: DESCRIPTION: WRX and WRX STI SEDAN VORTEX GENERATOR Vortex Generator x Due Care: Please do not apply Isopropyl Alcohol to the Vortex Generator during

Plus en détail

Manuel d utilisation

Manuel d utilisation Testeur de câbles informatiques SEFRAM 95 Manuel d utilisation M9095F00 Introduction Le testeur de câbles informatiques SEFRAM 95 est un outil simple et pratique qui permet le test des câbles RJ45/RJ11

Plus en détail

Règlement sur le télémarketing et les centres d'appel. Call Centres Telemarketing Sales Regulation

Règlement sur le télémarketing et les centres d'appel. Call Centres Telemarketing Sales Regulation THE CONSUMER PROTECTION ACT (C.C.S.M. c. C200) Call Centres Telemarketing Sales Regulation LOI SUR LA PROTECTION DU CONSOMMATEUR (c. C200 de la C.P.L.M.) Règlement sur le télémarketing et les centres d'appel

Plus en détail

HARMONY 950. Setup Guide Guide d installation

HARMONY 950. Setup Guide Guide d installation HARMONY 950 Setup Guide Guide d installation Languages English.................... 3 Français................... 9 3 Package contents 1 3 2 4 1. Remote 2. Charging cradle 3. USB cable 4. AC Adapter 4

Plus en détail

Thank you for choosing the Huawei E372 Mobile Internet Key. With your USB modem, you can access a wireless network at high speed.

Thank you for choosing the Huawei E372 Mobile Internet Key. With your USB modem, you can access a wireless network at high speed. Thank you for choosing the Huawei E372 Mobile Internet Key. With your USB modem, you can access a wireless network at high speed. Note: This manual describes the appearance of the USB modem, as well as

Plus en détail

Mesure Measurement Réf 322 033 Etiquettes Terre, Jupiter, Mars, Français p 1 Lune pour dynamomètre 10 N English p 4 Earth, Jupiter, Mars, Moon,

Mesure Measurement Réf 322 033 Etiquettes Terre, Jupiter, Mars, Français p 1 Lune pour dynamomètre 10 N English p 4 Earth, Jupiter, Mars, Moon, Mesure Measurement Français p 1 English p 4 Version : 8006 Etiquettes Terre, Jupiter, Mars, Lune pour dynamomètre 10 N Earth, Jupiter, Mars, Moon, labels for 10 N dynamometer Mesure Etiquettes Terre, Jupiter,

Plus en détail

Thank you for choosing the Mobile Broadband USB Stick. With your USB Stick, you can access a wireless network at high speed.

Thank you for choosing the Mobile Broadband USB Stick. With your USB Stick, you can access a wireless network at high speed. Thank you for choosing the Mobile Broadband USB Stick. With your USB Stick, you can access a wireless network at high speed. Note: This manual describes the appearance of the USB Stick, as well as the

Plus en détail

Bluetooth Selfie Stick La perche à autophoto Bluetooth El palo para selfie con Bluetooth

Bluetooth Selfie Stick La perche à autophoto Bluetooth El palo para selfie con Bluetooth Bluetooth Selfie Stick La perche à autophoto Bluetooth El palo para selfie con Bluetooth With device ON, press Selfie Stick button for 3 seconds until blue light appears Step 1: With device ON, press Selfie

Plus en détail

Compliance Sheet. Super Range 71. Product Description

Compliance Sheet. Super Range 71. Product Description Super Range 71 Model SR71-15 SR71-A SR71-C SR71-E SR71-X SR71-USB Product Description 802.11a/n, Mini PCI, 2x2 MIMO 802.11a/b/g/n, Mini PCI, 3x3 MIMO 802.11a/b/g/n, CardBus, 2x2 MIMO 802.11a/b/g/n, PCI

Plus en détail

HYTEM http://www.hytem.net GENERATEUR SYNTHETISE GSM / DCS / PCS / UMTS / LTE / WIFI / WLAN

HYTEM http://www.hytem.net GENERATEUR SYNTHETISE GSM / DCS / PCS / UMTS / LTE / WIFI / WLAN http://www.hytem.net GENERATEUR SYNTHETISE GSM / DCS / PCS / UMTS / LTE / WIFI / WLAN CARACTERISTIQUES TECHNIQUES ET UTILISATION MAN 08-02-23 GARANTIE WARRANTY! La maintenance de cet appareil doit être

Plus en détail